
 

   

  
 

   
  Minden-Gardnerville 

Sanitation District 
Wastewater Master Plan 

 

June 14, 2022 

   

   

 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

Wastewater Master Plan 

Final Draft 

 
June 14, 2022 

 
Prepared under the responsible charge of 

 
Craig Olson 

 
 

 
 

2365 Iron Point Road, Suite 300 
Folsom, CA 95630 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

June 14, 2022 I i 

Table of Contents 
1.0 Introduction ..................................................................................................................... 1-1 

1.1 Purpose ........................................................................................................................................... 1-1 
[...]
Figure 3-1.  Reuse Sites ............................................................................................................................ 3-2 

Figure 3-2.  Primary Biological Nitrogen Transformations ......................................................................... 3-4 

Figure 4-1. Process Flow Schematic ......................................................................................................... 4-2 

Figure 4-2. Facility Location, Irrigation Fields, and Storage Reservoirs .................................................... 4-3 

Figure 4-3.  Existing Site Plan .................................................................................................................... 4-4 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

June 14, 2022 I iv 

Figure 5-1.  ENVision Model ...................................................................................................................... 5-3 

Figure 5-2.  Treatment Capacity ................................................................................................................ 5-8 

Figure 5-3.  Relative Contribution to Biogas Production – Three Truckloads of FOG ............................. 5-10 

Figure 5-4.  Relative Contribution to Biogas Production – Four Truckloads of FOG ............................... 5-10 

Figure 6-1.  Influent Pumping Station Lower Level Plan ............................................................................ 6-5 

Figure 6-2.  Primary Clarifier No. 4 Site Plan ............................................................................................. 6-6 

Figure 6-3.  Aeration Basin Site Plan ......................................................................................................... 6-7 

Figure 6-4.  Secondary Clarifier No. 4 Site Plan ........................................................................................ 6-8 

Figure 6-5.  Sludge Thickening Building Plan ............................................................................................ 6-9 

 

  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

June 14, 2022 I v 

Tables 
Table 1-1.  WWTP Construction Phases ................................................................................................... 1-4 

Table 2-1.  Historic Influent Flows and Peaking Factors ........................................................................... 2-3 

Table 2-2.  Historic Influent BOD and TSS Loads and Peaking Factors ................................................... 2-5 

Table 2-3.  Wastewater Generation by Land Use ...................................................................................... 2-8 

Table 2-4.  Comparison Between 2006 and 2020 Douglas County Master Plan Land Use ...................... 2-8 

Table 2-5.  Projected Influent Flows .......................................................................................................... 2-9 

Table 2-6.  Projected Influent BOD Loads ............................................................................................... 2-11 

Table 2-7.  Projected Influent TSS Loads ................................................................................................ 2-11 

Table 2-8.  Summary of Projected Flows and Loads ............................................................................... 2-11 

Table 3-1.  Effluent Discharge Limitations ................................................................................................. 3-1 

Table 4-1.  Existing (2020) Liquid Stream Process Inventory .................................................................... 4-7 

Table 4-2.  Existing (2020) Solids Stream Process Inventory ................................................................... 4-9 

Table 5-1.  Liquid Stream Calibration Results ........................................................................................... 5-5 

Table 5-2.  Solids Stream Calibration Results ........................................................................................... 5-6 

Table 5-3.  Unit Process Capacity ............................................................................................................. 5-7 

Table 7-1.  Implementation Schedule ........................................................................................................ 7-1 

Table 7-2.  Opinion of Probable Project Costs........................................................................................... 7-2 

Table 7-3.  Potential Design and Construction Permits ............................................................................. 7-3 

Table 7-4.  Potential Environmental Permits .............................................................................................. 7-3 

 
  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

June 14, 2022 I vi 

Abbreviations 
To conserve space and improve text, the following abbreviations have been used in this document: 

 

AA Average annual 

ac-ft Acre-feet 

BAF Biological active filter 

Bently Bently Agrowdynamics 

BOD 5-Day biochemical oxygen 
Demand 

cf  Cubic feet 

CIP  Capital improvement program 

CWA Clean Water Act 

District Minden Gardnerville Sanitation 
District 

ft  Feet 

Gallepi Gallepi Land and Livestock 
Company 

GBT  Gravity belt thickener 

gpd  Gallons per day 

gpm  Gallons per minute 

HP  Horsepower 

HRT  Hydraulic retention time 

lb  Pound 

lb/day  Pounds per day 

MBBR  Moving bed biofilter reactor 

MCRT  Mean cell resistance time 

MD  Maximum day 

MG  Million gallons 

mgd  Million gallons per day 

mg/L  Milligrams per liter 

MLSS Mixed liquor suspended solids 

MM Maximum month 

MOP8 Manual of Practice Number 8 

NDEP Nevada Department of 
Environmental Protection 

NOI Notice of Intent 

OSHA Occupational Safety and Health 
Administration 

OUR  Oxygen uptake rate 

PEIR Programmatic Environmental 
Impact Report 

PWWF  Peak wet weather flow 

RAS  Return activated sludge 

scfm  Standard cubic feet per minute 

sq ft  Square feet 

SWPPP Storm water pollution prevention 
plan 

WAS  Waste activated sludge 

WEF  Water Environment Federation 

TSS  Total suspended solids 

USACE  US Army Corps of Engineers 

WWTP   Wastewater treatment plant 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 1-1 

1.0  Introduction 
The Minden-Gardnerville Sanitation District (District) retained HDR to prepare the Master Plan in 
1994 and subsequent updates in 1997, 2004, and 2012.  Performing regular updates to the Master 
Plan allows the District to develop a plan and funding mechanism for upgrades and improvements 
that are needed to maintain existing infrastructure, provide reliable treatment, meet future regulatory 
requirements, and accommodate growth in the District’s service area. This Master Plan Update 
provides an update to influent flow and load projections, future regulatory requirements, existing 
treatment capacity, and an evaluation of the condition of existing infrastructure at the WWTP.  

1.1  Purpose 
The purpose of this Master Plan is to identify capital improvement projects over a 20-year planning 
horizon that address aging infrastructure, capacity limitations, future regulatory requirements, and 
opportunities for process optimization. The Master Plan will establish a phased plan for the facility 
improvements from which the District can develop funding mechanisms for the projects. The Master 
Plan also considers the long-term buildout conditions that are based on the Douglas County lang-
use designation. Buildout conditions are not expected to occur within the planning horizon of this 
master plan but were considered to establish long-term land needs and/or potential long-term capital 
improvement projects.   

1.2  Background Information 
The District’s wastewater treatment plant (WWTP) serves the Towns of Minden and Gardnerville, the 
Gardnerville Ranchos General Improvement District and parts of the communities of Ruhenstroth 
and the Bentley Science Park.  The current service area boundary is shown in Figure 1-1. The 
service area does not include all of Douglas County.  

The WWTP was constructed in 1966 and has undergone several modifications over the years, as 
described in Table 1-1, to increase the average daily treatment capacity to 2.8 mgd.  Wastewater 
enters the WWTP headworks where it is screened with parallel travelling bar screens and then 
pumped to grit basins where grit is removed and dewatered.  The screened and de-gritted 
wastewater is conveyed to three primary clarifiers that operate in parallel.  Primary effluent is then 
routed to trickling filters (packed with cross-flow plastic media) followed by an aerated solids contact 
tank for secondary treatment. Mixed liquor is conveyed to three secondary clarifiers and secondary 
effluent is conveyed to two chlorine contact basins for disinfection.  Sodium hypochlorite is used for 
disinfection.  

Following disinfection, treated effluent is either stored in two clay-lined reservoirs or used for 
irrigation of about 28 acres owned and managed by the District.  The storage reservoirs have a total 
capacity of approximately 650 acre-ft and an operating capacity of 550 acre-ft and are located 
northwest of the WWTP along Muller Lane.  Treated effluent is released from the reservoirs on an 
as-needed basis for irrigation of pasture lands that produce crops for cattle feed. 

Primary sludge and waste activated sludge are anaerobically digested in three digesters. Digester 
No. 2 and No. 3 are operated in parallel. Digestate is routed to Digester No. 1 which also serves as 
equalization for the dewatering operation. The District receives fats, oils and grease (FOG) trucked 
waste deliveries (approximately 3 trucks per week or 12,000 gallons per week).  The FOG deliveries 
are offloaded to a 15,000-gallon storage tank, of which the usable storage volume is limited to 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 1-2 

10,000 gallons, and then metered directly into Digester No. 3.  Digested sludge is dewatered using a 
belt filter press that is operated typically 1 shift per day, 5 days per week. The District produces 
Class B biosolids that are currently land applied by Bently Agrodynamics.  Biogas is typically 
directed to the 200-kW co-generation engine for onsite power production. Biogas can also be used 
in the District’s boiler. When biogas production exceeds the co-generation system capacity, it is 
flared.   

 

 

 

  



Minden Gardnerville Sanitation District
Wastewater Treatment Plant 

Existing District Service Area Boundary
FIGURE 1-1

Wastewater Master Plan Update / 00125-151595 / Minden Gardnerville Sanitation District

1 inch = 6,000 feet

0 6,000
Feet

206

757

88

207

395

395

E
a
s
t F

o
rk

 o
f 

C
arson R

iver
E

a
s
t 
F

o
rk

 o
f 

C
a
rs

o
n
 R

iv
e
r

Douglas County
Airport

6-1

04-01-2022



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 1-4 

Table 1-1.  WWTP Construction Phases 

Year Improvement Project 

1966 WWTP placed into operation.  WWTP consisted of a contact stabilization activated sludge process 
and a secondary clarifier.  Sludge was trucked to a landfill as liquid. 

1974 This expansion included constructing a new headworks, primary clarifier, trickling filter, recycle 
pumping station, secondary clarifier, and chlorination facilities. Solids processing included anaerobic 
digestion followed by dewatering via sand drying beds and land disposal.  

1986 Vacuum assisted drying beds were installed to expand the capacity of the dewatering facilities. 

1987 A second primary clarifier and a new raw sludge pumping station were constructed. The original 
(1966) secondary clarifier was converted into a dilute waste sludge storage basin as part of this 
expansion and included aeration to minimize odors. 

1988 Solids contact aeration, using the original aeration basins, was constructed. The intent of this 
modification was to add additional biological treatment capacity during the cold winter months. 

1990 The headworks facilities were modified to include a 12-inch Parshall flume and a mechanical bar 
screen with a manual bypass screen. A second anaerobic digester was constructed, and pump mixing 
was provided for both the existing and new digesters.  A second secondary clarifier was also 
constructed.  

1993 Solids handling improvements, which included gravity belt thickening and belt filter press dewatering, 
were completed. 

1996 Expansion included upgrading the trickling filter pumping station and plant drain system, installing a 
new trickling filter, a secondary clarifier mechanism in the original clarifier, non-potable water pumping 
station, hypochlorite disinfection system, backup waste activated sludge (WAS) and gravity belt 
thickening feed pumps, providing additional WAS storage in the south half of the original aeration 
basins, and converting two of the sludge drying beds into dewatered sludge holding bins. 

1999 The new Influent Pumping Station was installed and placed into service. Modifications within this 
project included mechanical bar screens, an electrical room, a generator set, and some hydraulic 
modifications.   

2001 Construction completed consisted of a third secondary clarifier, a flow split structure, a new return 
activated sludge/waste activated sludge (RAS/WAS) Pumping Station, and an odor control biofilter. 

2003 The third primary clarifier, primary sludge pumping station, grit removal facility, and boiler system 
modifications were completed. 

2004 Effluent Pump Station No. 4 constructed to convey effluent from the MGSD storage ponds to the 
Bently storage ponds.  

2006 The solids contact aeration basins, new blower building, and a chlorine contact basin expansion was 
completed. 

2008 A third anaerobic digester and an additional digester control building were constructed.  Effluent Pump 
Station No. 2A constructed.  

2010 A grease receiving facility and a 200 kW co-generation system were constructed. 

2017 The Digester No. 3 roof was replaced. 

2020 The Digester No. 2 cover was replaced.  

2021 A redundant belt filter press was installed and the old polymer feeder and BFP feed pump were 
replaced.  

 

  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 1-5 

Because commercial and residential developments have encroached into the area surrounding the 
WWTP, the District has installed a number of measures to control odors.  A chemical scrubber is 
used to treat odorous gases from the headworks.  Primary Clarifiers No. 1 and 2 are partially 
covered and Primary Clarifier No. 3 is completely covered for odor capture.  The air is discharged 
through a biofilter for biological treatment of the odor causing compounds.  Air is also down-drafted 
through the trickling filter no. 2 to supply oxygen to meet microbial demand and odor capture, and 
the pulled air vented through the odor neutralization beds.  

  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 1-6 

 

This page intentionally left blank. 

 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 2-1 

2.0  Wastewater Characteristics 
This section provides a description of wastewater characteristics including the projection of future 
flows  and loads and the development of design criteria for sizing the WWTP to meet the expected 
growth.   

2.1  Historical Data Analysis 
Influent data from the last six years (2015 through 2021) was reviewed and historical trends of 
influent flows and loads was developed.  The following averaging periods were reviewed for each 
[...]
 6𝑁𝑁𝑂𝑂3− + 5𝐶𝐶𝐻𝐻3𝑂𝑂𝐻𝐻 + 𝐶𝐶𝑂𝑂2 → 3𝑁𝑁2(𝑔𝑔) + 6𝐻𝐻𝐶𝐶𝑂𝑂3− + 7𝐻𝐻2𝑂𝑂 (2) 

The District does not currently remove ammonia or total nitrogen in the trickling filter or solids 
contact/aeration process.  If nitrogen removal becomes a requirement in the future, the District could 
remove nitrogen within the solids contact/aeration process, as a tertiary add-on process, or a 
combination of the two. 

If nitrification is accomplished within the solids contact/aeration process, the number of additional 
aeration basins was estimated based on an oxygen uptake rate (OUR) of 60 mg/L/hr for maximum 
month conditions.  To handle 2040 flows, nine additional basins would be required (total of 14 
basins) with the ability to take one basin offline for maintenance.  At buildout, 20 additional basins 
would be required (total of 25 basins).   

A large number of basins are required at buildout to provide nitrification.  Therefore, rather than 
expand the solids contact/aeration process to three to five times the current footprint, a tertiary add-
on process, such as a biological active filter (BAF) or moving bed biofilm reactor (MBBR), may be 
more practical.   

A more detailed discussion on nitrification/denitrification, as well as various treatment configurations 
can be found in the Water Environment Federation Nutrient Removal Manual (2010). 

NH4
+

NO2
-

N2NO3
-

Organic 
N



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 3-5 

3.4  Phosphorous Removal 
The District’s current permit requires total phosphorous concentrations in the effluent to be 
monitored and reported.  A phosphorous limit has not been imposed on the District, but could 
potentially be included in a future permit. 

Wastewater treatment plants remove phosphorus by biological, chemical, or combined 
biological/chemical approaches.  Biological removal requires a process that operates in a sequential 
anaerobic-aerobic fashion coupled with a source of readily degradable BOD.  The District’s current 
WWTP operation is not capable of phosphorous removal, as the solids contact clarifier is fully 
aerated and the readily degradable BOD required for phosphorus removal is removed in the trickling 
filters.   

If phosphorous becomes and issue in the future and removal is required, metal salt (i.e., ferric 
chloride or alum) can be added in a solids separation process, such as primary clarifiers or 
secondary clarifiers.  A chemical feed system and storage would be required to deliver the metal salt 
to the liquid stream. 

3.5  Odor Control 
The NDEP is the agency primarily responsible for implementing and enforcing air quality regulations 
in Nevada.  Currently, there are no specific requirements or limitations regarding the District’s 
WWTP.  However, because commercial and residential developments have encroached into the 
area surrounding the WWTP, the District has installed several measures to control odors.  The 
District uses a chemical scrubber to treat odorous gases from the headworks.  Primary Clarifiers No. 
1 and 2 are partially covered and Primary Clarifier No. 3 is completely covered for odor capture.  The 
air is discharged through a biofilter for biological treatment of the odor causing compounds.  Air is 
also down-drafted through the trickling filters for odor capture, and the pulled air vented through the 
odor neutralization beds.  

3.6  Biosolids Disposal and Future Uncertainty 
Biosolids can either be sent for disposal or sent to Bently Agrowdynamics for composting.  Bently’s 
biosolids compost facility is regulated by permit No. NEV97012.  Bently also receives biosolids from 
Incline Village General Improvement District, Douglas County Lake Tahoe Sewer Authority, and the 
South Tahoe Public Utility District.  Composted biosolids are land applied for beneficial use at 
Bently’s agricultural operation or sold as a soil amendment and source of plant nutrients.  Currently 
biosolids are sent to Bently Agrowdynamics.  

According to news reports in the second quarter of 2022, two-thirds of Bently Enterprises properties 
have been advertised on the market for sale. Included in these properties are Bently’s ranching and 
composting operations. Currently, these operations are the final destination of MGSD’s treated 
effluent and biosolids. This development generates uncertainty for the future of effluent and biosolids 
disposal. The District is currently reviewing potential alternatives for biosolids disposal. This news 
impacts other regional municipalities as well, therefore, additional planning, in coordination with 
other regional municipalities, is required to generate practical alternatives to minimize long-term 
disposal costs.   



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 3-6 

 

This page intentionally left blank. 

 

  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 4-1 

4.0  Treatment Facilities 
The District’s WWTP was constructed in 1966.  Various modifications (presented in Table 1-1) have 
been made to the plant over its history to match increased growth within the District’s service area.  

4.1  Description of Existing Facilities 
A process schematic and general location of the WWTP and the surrounding area is shown in Figure 
4-1 and Figure 4-2, respectively. A general site plan to the WWTP is shown in Figure 4-3. The 
existing WWTP includes the following processes. 

4.1.1  Influent Pumping Station 

The pumping station receives all the wastewater flows from the collection system.  In the pumping 
station the flow is split between two mechanical bar screens.  Before entering the wet well, the raw 
sewage is screened to remove large objects and debris that could potentially plug or damage 
downstream treatment units.  There are three 5 mgd pumps installed with space reserved for a 
fourth pump in the future. 

4.1.2  Grit Removal 

The Grit Facility consists of a forced vortex system which relies on a mechanically induced vortex to 
separate the organics from the flow stream and allow the grit solids to settle into a sump.  The facility 
contains two basins.  Only one of these basins is currently in operation.  Grit removed is dewatered 
and discharged to a bin for disposal.  Wastewater from the grit facility is measured by a parshall 
flume. 

 

 

 

 

 

 

 

 

 

 

 

 



4-1

04-01-2022

SLUDGE

DEWATERING

BUILDING

DIGESTED

BUILDING

DIGESTER

CONTROL

PROCESS FLOW SCHEMATIC

No. 1

PROCESS FLOW SCHEMATIC



4-2

04-01-2022



4-3

04-01-2022



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 4-5 

4.1.3  Primary Clarifiers 

After grit removal, the Primary Flow Split Structure splits the flow between three primary clarifiers.  
Space is reserved for a fourth primary clarifier in the future.  In the primary clarifiers, settleable and 
floatable solids are removed from the wastewater.   

4.1.4  Trickling Filter Pumping Stations 

There are two trickling filter pumping stations.  Trickling Filter Pumping Station No. 1 pumps primary 
effluent from the primary clarifiers and re-circulating trickling filter effluent to the top of the two 
trickling filters. 

Trickling Filter Pumping Station No. 2 provides pumping capacity.  In the event that Pumping Station 
No. 1 is out of service, Pumping Station No. 2 can pump primary effluent to the two trickling filters.  
Pumping Station No. 2 can also bypass primary effluent around the trickling filters to the solids 
contact and aeration basins. 

4.1.5  Trickling Filters 

Two trickling filters provide biological treatment of primary clarifier effluent to reduce BOD 
concentrations and other biodegradable compounds. Once the wastewater is applied to the top of 
the filters, it trickles down through crossflow plastic media and flows into an underdrain system 
beneath the filters and into a trickling filter effluent discharge box.  Trickling filter effluent is conveyed 
to the solids contact and aeration system. 

4.1.6  Solids Contact and Aeration 

The solids contact and aeration system is a secondary treatment process, which enhances BOD 
removal of the trickling filter effluent and improves the solids settling characteristics. The solids 
contact process consists of five cells.  Three of these cells are available for operation and two are 
provide for future expansion.  The aeration basin was originally designed to operate at a low SRT (1-
2 days), but in the recent years the plant staff have increased the SRT to greater than 3 days for 
more improvements in the settleability. Return activated sludge (RAS) is conveyed from the 
secondary clarifiers to the aeration basin inlet. 

4.1.7  Secondary Clarifiers 

Mixed liquor from the solids contact and aeration basins is split between three secondary clarifiers.  
The clarifiers receive either trickling filter or solids contact mixed liquor and are intended to separate 
the solids, scum, and any remaining settleable or floatable solids from the treated wastewater to 
produce a clear effluent prior to disinfection.  Solids from the trickling filter / solids contact process 
are removed by settling in the clarifier.  Solids removed in the secondary clarifiers are returned either 
to the solids contact aeration basins as RAS or to the Sludge Holding Basins as waste activated 
sludge (WAS). 

4.1.8  Return Activated Sludge 

There are two RAS pumping stations.  Sludge removed from Secondary Clarifier No. 1 and 2 is 
pumped by RAS pumps located in Digester Control Building to the solids contact aeration basins.  
The pumps in the RAS/WAS Pumping Station provide sludge pumping for Secondary Clarifier No. 3 
and a future clarifier. 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 4-6 

4.1.9  Disinfection – Sodium Hypochlorite System 

Sodium hypochlorite is stored and used for disinfection of the effluent from the secondary clarifiers. 
The purpose of disinfection is to destroy disease-causing bacteria, viruses, and other pathogens that 
may be present in the treatment plant effluent.  Hypochlorite is diluted with non-potable water, mixed 
through a static mixer, and is injected prior to the two chlorine contact basins. 

4.1.10  Chlorine Contact Basins 

Effluent from Secondary Clarifier No. 1 and 2 is conveyed from the recirculation chamber to Chlorine 
Contact Basin No. 1.  This basin is a combination of the original chlorine contact basin and an 
expansion in 2006.  Effluent from Secondary Clarifier No. 3 is conveyed to Chlorine Contact Basin 
No. 2. 

4.1.11  Effluent Pumping 

There are three effluent pumping facilities. Effluent Pumping Station No. 1 lifts the disinfected 
effluent to an irrigation ditch. The irrigation ditch can be used to irrigate fields on MGSD property 
west of the WWTP or convey effluent to Pump Station No. 2. Pump Station No. 2 is located at the 
northwest corner of MGSD’s property. Pump Station No. 2 primarily discharges to the MGSD 
storage ponds located north of Muller Lane. The discharge from Pump Station No. 2 can also be 
routed to irrigate files on MGSD property north of the WWTP, or discharge to the Rosser Ditch. 
Pump Station No 4. is located at the northwest corner of the storage ponds. Pump Station No. 4 
pumps effluent from the MGSD storage ponds to the Bently storage ponds.  

4.1.12  Non-Potable Water Pumping Station 

The non-potable water pumping station supplies chlorinated effluent to the entire plant for process 
and wash down water. 

4.1.13  Waste Activated Sludge Storage 

Three square and one circular aerated storage basins are used as an intermediate between the 
RAS/WAS pump station and the WAS thickening process. The basins ensures a steady feed of 
WAS to the downstream sludge thickening process. 

4.1.14  Sludge Thickening 

A single gravity belt thickener is used to thicken WAS prior to anaerobic digestion. The return stream 
is returned downstream of the bar screens in the headworks.  

4.1.15  Anaerobic Digestion  

Biological stabilization of sludge is accomplished in three anaerobic digesters. Anaerobic Digester 
No. 2 and No. 3 operate in parallel. Sludge flows to Anaerobic Digester No. 1 where it is further 
stabilized and stored.  The sludge is decomposed into inert organic and inorganic compounds, and 
methane gas is produced.   



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 4-7 

4.1.16  Grease Receiving Station and Co-Generation System 

In 2011 a Grease Receiving Station and Co-Generation system was commissioned. A 15,000-gallon 
storage tank holds grease from off-site facilities, and grease is fed at a steady rate to the digesters. 
The grease increases digester gas production by nearly 300%, which significantly increases the 
volume of gas available for combustion.  Methane gas from the digesters is treated and compressed 
in a gas polishing system and used for fuel in an 185kW engine. The Co-Generation system 
produces enough energy to meet more than one-half the plants daily energy demand. 

4.1.17  Sludge Dewatering 

Digested sludge is dewatered to reduce its volume prior to being removed from the WWTP.  
Dewatering is accomplished with a belt filter press. Once dewatered, the sludge is loaded on trucks 
to be hauled to land disposal sites or to the landfill. Filtrate from the belt filter press along with 
building washdown water is drained to a sump and pumped to the plant drain system which returns 
to the headworks.  

4.1.18  Administration Building 

The Administration Building is located on the northeast corner of the treatment plant property. This 
building houses the administrative, operations, and maintenance staff offices, in addition to the 
board room and other document storage areas. Located on the south end of the Administration 
Building is the maintenance garage. This area is used for storage, general maintenance work, 
vehicle services, etc.  

4.2  Existing Equipment Inventory 
A listing of current unit process equipment and facilities inventory for the liquid and solids streams is 
provided in Table 4-1 and Table 4-2, respectively. 

Table 4-1.  Existing (2020) Liquid Stream Process Inventory 

Unit Process Units Current (2011) 

Influent Pump Station   
Number of Influent Pumps number 3 (2 – duty, 1 – standby) 

Pump Capacity (Each) mgd 5 

Firm Capacity mgd 10 

Headworks   

Number of Screen Units number 2 

Influent Screen Firm Capacity mgd 15 

Number of Grit Units number 1 

Grit Basin Volume gallons 5,800 

Primary Clarifiers   

Total Number  number 3 

Diameter ft Primary Clarifier No. 1 & 2 – 45 ft 
Primary Clarifier No. 3 – 50 ft 

Depth ft Primary Clarifier No. 1 & 2 – 10.5 ft 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 4-8 

Unit Process Units Current (2011) 
Primary Clarifier No. 3 – 12 ft 

Volume gallons Primary Clarifier No. 1 & 2 – 125,000 
Primary Clarifier No. 3 – 176,000 

Clarifier Area (Total) sq ft 
5,150 

Hydraulic Surface Loading Rate gpd/sq ft 
400 

Hydraulic Retention Time (HRT) hours 
5.6 

Solids Loading Rate lb/sq ft/d 1 

   

Trickling Filter Pump Station No. 1   
Number of Pumps number 1 – 3,500 gpm 

2 – 3,200 gpm 

Trickling Filter Pump Station No. 2   

Number of Pumps number 3 – 3,200 gpm 

Trickling Filters   
Number of Basins number 2 

Diameter ft 80 

Solids Contact and Aeration Basins   

Total Number of Basins number 5 

Number of Basins in Service number 3 

Volume Total gallons 100,000 

Secondary Clarifiers   

Total Number number 3 

Diameter ft Secondary Clarifier No. 1 – 65ft 
Secondary Clarifier No. 2 – 65 ft 
Secondary Clarifier No. 3 – 78 ft 

Depth ft Secondary Clarifier No. 1 – 10 ft 
Secondary Clarifier No. 2 – 16 ft 
Secondary Clarifier No. 3 – 16 ft 

Volume gallons Secondary Clarifier No. 1 – 248,000 
Secondary Clarifier No. 2 – 397,000 
Secondary Clarifier No. 3 – 572,000 

Clarifier Area (Total) sq ft 11,400 

Base RAS Ratio of Influent % of flow 50 

Chlorine Contact Basins   

Number Units number 2 

Total Volume gallons 216,000 

Effluent Pumping   



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 4-9 

Unit Process Units Current (2011) 

Pump Station No. 1 number and 
capacity 1 x 1,000 gpm 

 2 x 1,750 gpm 

Pump Station No. 2 A. number and 
capacity 2 - 6,000 gpm 

Pump Station No. 2 B number and 
capacity 4 - 1,000 gpm 

Pump Station No. 4 number and 
capacity 2 - 2,300 gpm 

 

Table 4-2.  Existing (2020) Solids Stream Process Inventory 

Unit Process Units Current (2011) 

RAS Pumping Station No.1    
Number of Pumps number 2 – 150 gpm; 2 – 75 gpm 

RAS Pumping Station No.2   

Number of Pumps number 1 – 200 gpm; 1 – 486 gpm 

WAS Solids Holding Tank   
Number of Holding Tanks number 4 (3 Square, 1 Circular) 

Volume of Square Tanks (each) gallons 34,400 

Volume of Circular Tank gallons 47,500 

Sludge Thickening (Gravity Belt Thickener) 

Number of Units number 1 

Belt Width per Unit meter 1 

Firm Capacity gpm 250 

Anaerobic Digesters No. 2 and No. 3   
Number of Units number 2 

Total Volume of Digesters gallons 643,000 

Anaerobic Digester No .1   

Number of Units number 1 

Total Volume gallons 367,000 

Sludge Dewatering (Belt Filter Press) 

Number of Units number 1 (+1 under construction) 

Belt Width per Unit meters 1 

Firm Capacity gpm 75 

Grease Storage   

Number of Units number 1 

Total Volume gallons 15,000 

Cogeneration   



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 4-10 

Unit Process Units Current (2011) 

Volume of Gas cf/day  70,000 

Number of Engines  1 

Power Production kW 185 

 

 
 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-1 

5.0  Process Capacity Analysis 
HDR’s ENVision steady state mass balance program was used to calibrate existing flows and loads 
within the WWTP and estimate process performance.  This program provides a steady state mass 
balance for flows, TSS, BOD, and other constituents throughout the WWTP using models for each 
process.  

The ENVision model provides an accurate and simple method to evaluate the process loading and 
process performance.  The calibrated steady state mass balance was used to estimate the 
maximum and peak loading conditions that should be considered in the unit process analysis and 
the various conveyance needs throughout the plant. 

5.1  Model Development and Calibration 
The ENVision model was developed using physical dimensions and operating parameters of each 
unit process as inputs to the model.  The ENVision steady state mass balance for the District’s 
WWTP is shown in Figure 5-1.  

Once the model was developed, historical sampling data from 2005 through 2020 was used to 
calibrate the model.  In instances where the District’s sampling data did not provide adequate detail 
for calibration of the model, typical industry values were used from a combination of the following 
sources: 

• Past HDR experience and knowledge of the District’s WWTP operations. 

• Industry default values in the Water Environment Federation (WEF) Manual of Practice 
Number 8 (MOP8) (WEF, 2009). 

• Theoretical calculations based on the conservation of mass. 

WWTP liquid and solid streams were evaluated separately.  The calibration results for each are 
shown in Table 5-1 and Table 5-2, respectively.  These tables compare the District’s historical 
operational data (WWTP Data) with the model results (Model Results).  The difference (Delta) 
between the WWTP Data and Model Results is used as an indicator of how well the model is 
calibrated to the actual operation of the District’s WWTP. 

A more detailed explanation of the model calibration and mass balance is provided in Appendix B.  
With the exception of the dewatering solids feed percent, the data along with the theoretical 
calculations have been calibrated to the District’s WWTP operations and was used to estimate 
existing and future WWTP capacity.   

  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-2 

 

This page intentionally left blank. 

 

 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-3 

 

Figure 5-1.  ENVision Model 

  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-4 

 

This page intentionally left blank. 

 

 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-5 

Table 5-1.  Liquid Stream Calibration Results 

Location Compound Units 
WWTP 
Data 

Model 
Results Delta Data Source 

Influent Flow mgd 1.5 1.5 0% Estimates in Section 2 

Influent TSS mg/L 241 241 0% Estimates in Section 2 

Influent BOD mg/L 242 242 0% Estimates in Section 2 

       

Primary Effluent TSS mg/L 100 99 1% Based on Operator 
Input 

Primary Effluent BOD mg/L 230 185 20% Based on Operator 
Input 

Primary Removal TSS % 59% 59% 1% Historical Plant Data 

Primary Removal BOD % 5% 24% - Based on Operator 
Input 

       

Trickling Filter TSS mg/L - 115 - HDR Estimate 

Trickling Filter BOD mg/L - 65 - HDR Estimate 

       

Solids Contact and 
Aeration 

      

Tanks in Service  number 3 out of 
5 

3 out of 
5 

- Current WWTP 
Operations 

Mean Cell 
Resistance Time 
(MCRT) 

 days - 2.2 - Hand-Calculated 

Mixed Liquor TSS mg/L 1500 1500 0% Based on Operator 
Input 

Yield Total (includes 
TFs) 

 lb TSS/ 
lb BOD 

0.45 0.45 1% Hand-Calculated Based 
on 42% BOD removal in 
TFs 

Secondary Clarifier 
Effluent 

TSS mg/L 8.5 8.5 0% Based on Operator 
Input 

Secondary Clarifier 
Effluent 

BOD mg/L 7.5 7.9 5% Based on Operator 
Input 

       

Effluent TSS mg/L 8.5 8.5 0% Based on Operator 
Input 

Effluent BOD mg/L 7.5 7.9 5% Based on Operator 
Input 

 
  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-6 

Table 5-2.  Solids Stream Calibration Results 

Location Compound Units 
WWTP 
Data 

Model 
Results Delta Comment 

Primary Solids Flow gpm - 3.3 0% Hand-Calculated 

Primary Solids % % - 4.6% 0% Used to Calibrate 

Primary Solids TSS Load lb/d - 1,800 0% Hand-Calculated 

RAS Flow Ratio ratio 50 50 0% 
Based on Previous 
Data at District 

RAS TSS mg/L - 4400 - Hand-Calculated 

       

WAS Flow gpm - 18.7 7% Hand-Calculated 

WAS TSS mg/L - 4,400 3% Hand-Calculated 

WAS TSS lb/d - 1,000 6% Hand-Calculated 

       

TWAS TS % 3.6% 3.6% 1% Used to Calibrate 

       

Digester Feed Flow gpm - 5.5 0% Hand-Calculated 

Digester Feed Solids % 4.1% 4.1% 0% Used to Calibrate 

VSS 
Destruction VS % 54% 55% 2% Hand-Calculated 

       

Dewatering 
Feed TS % 1.3% 2.2% 41% Hand-Calculated 

Dewatered 
CAKE TS % 18% 18% 0% Used to Calibrate 

5.2  Treatment Capacity 
The calibrated mass balance model was used to estimate treatment capacity based on existing 
equipment and facilities.  For each unit process, several design criteria were analyzed.  The limiting 
design criteria per unit process are presented in Table 5-3.  These criteria were used to estimate the 
current capacity of each process unit as listed in Table 5-3 and shown graphically in Figure 5-2.  
Capacities are provided in terms of average annual flow. 
  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-7 

Table 5-3.  Unit Process Capacity 

Unit Process Capacity Criteria 1 

Average Annual Capacity (mgd) 2 

Existing 3 
With 

Improvements 

Influent Pump Station Firm Capacity at PWWF (1 standby pump) 3.3 6.6 

Influent Screens 15 mgd at PWWF (All Screens in Service) 5.0  

Grit Removal5 30 sec HRT at PWWF 10.6  

Primary Clarifiers 2,500 gpd/sq ft at PWWF 4.3 7.0 

Trickling Filter Pumping    

Pumping Station No. 1 Firm Capacity at PWWF (1 standby pump) 3.4  

Pumping Station No. 2 Firm Capacity at PWWF (1 standby pump) 3.4  

Total  6.9  

Trickling Filters 100 lb/1000 cu ft/d at AA Flow 6.7  

Solids Contact and 
Aeration 

60 mg/L/hr Oxygen Uptake Rate at MM 
Flow 

1.5 for 3 
basins in 
service 

7.2 for 9 basins 
in service 

Secondary Clarifiers 2 hr at PWWF 3.2 7.7 

RAS Pumping4    

Pumping Station No. 1 50 percent of MM Flow (1 standby pump) 0.7 1.6 

Pumping Station No. 2 50 percent of MM Flow (1 standby pump) 1.0 1.9 

Total  1.7 3.5 

Chlorination 15 min at PWWF 6.9  

Sludge Thickening 48 hr/week at MM Flow 7.1  

Anaerobic Digesters 16 days at MM Flow 6.6  

Dewatering 35 hr/week at MM Flow 6.9  

1) AA = Average Annual; MM = Maximum Month; MD = Maximum Day; PWWF = Peak Wet Weather Flow 
2) Capacities are provided in terms of average annual flow. 
3) Processes in orange require improvement or expansion to handle buildout flows, while those in red require improvements to handle 2040 

average annual flows. 
4) Capacity is 50% of MM flow. 
5) Grit capacity is with all units in service. 

 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-8 

 

Figure 5-2.  Treatment Capacity 

5.3  Facility Requirements and Improvements 
Sludge thickening is accomplished with a single gravity belt thickener (GBT).  It is recommended that 
the District consider installing an additional unit to serve as backup in the case of an emergency or 
maintenance.  This will improve the reliability of the sludge thickening process. 

The projected average annual flow in the year 2040 is approximately 1.88 mgd.  Based on the 
existing capacity of each unit process, additional capacity in the solids contact and aeration basins 
are required by the year 2040. The following facilities are recommended to increase capacity and 
are described in more detail in Section 7. 

• Install the aeration equipment in Aeration Basins 4 and 5. 

• Install a third aeration blower. 

The projected average annual flow at buildout is about 6.1 mgd.  Several unit processes will require 
expansion to meet buildout capacity requirements.  The following facilities are recommended to 
increase capacity and are also described in more detail in Section 7. 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-9 

• Expand influent screening capacity. 

• Install a fourth influent pump. 

• Construct a fourth primary clarifier. 

• Add four additional aeration basins, independent of the two existing basins without 
diffusers. 

• Replace the three existing aeration blowers to increase capacity. 

• At a minimum construct a fourth secondary clarifier, however, a fifth one may be 
necessary without relevant operational adjustments. 

• Install the third RAS pump in the RAS/WAS Pumping Station and replace the two existing 
RAS pumps to increase overall capacity  

• Replace the RAS pumps in the Digester Control Building to increase capacity. 

For all the unit processes, it is important to note that although capacity might exist for a particular 
unit process, the equipment might reach the end of their useful lives prior to buildout. 

5.4 Biogas Utilization 
The District currently accepts deliveries of fats, oils, and grease (FOG) to their anaerobic digesters. 
The primary benefit of accepting FOG deliveries is to increase the biogas production, thereby 
increasing the energy production of the plant. Biogas produced in the anaerobic digesters is either 
used in the boiler (for digester heating) or is utilized in the District’s 185 kW cogeneration engine.  
Typically, the District will first send biogas to the Cogen engine, and use remaining gas in the boiler, 
as needed. If excess biogas is produced, it is flared. The District is considering an increase in FOG 
deliveries to increase biogas production and to decrease reliance on supplemental natural gas.  

As depicted in Figure 5-2, anaerobic digester capacity is not limiting FOG deliveries for 2040 
average annual flows, but rather it is the ability for the plant to effectively utilize all its produced 
biogas that makes accepting any additional FOG deliveries an unattractive option. The electricity 
generation from the anaerobic digesters varies for multiple reasons, including variable timing of FOG 
deliveries, variable FOG characteristics, seasonal temperature changes, and the inability to 
effectively meter FOG into the digesters. The variable timing of FOG deliveries requires the Staff to 
pump down the FOG tank at a suboptimal rate and feed FOG to digester more quickly to create 
room for new delivery.  This means more variability in gas production. As a result, biogas that could 
be used for power is often flared off when there is no additional capacity from the co-generator or 
boilers to utilize it. Due to this, it is recommended that additional FOG storage be constructed for the 
purpose of even flow attenuation. Flow attenuation can also be improved by metering FOG into 
anaerobic digester #2 in addition to anaerobic digester #3 where it is currently solely metered. 
Furthermore, an option to add a co-generation unit with a greater capacity should be further 
reviewed, A larger co-generation unit may be better suited to fully utilizing the produced biogas after 
anaerobic digester operations become more stable. 

The recommendations above will result in the ability for the District to utilize more of its produced 
biogas, making the acceptance of additional FOG deliveries a more appealing and economical 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-10 

option. Using industry values, previous plant experience, and input from current operating staff 
Figures 5-3 and 5-4 show the theoretical relative increase in biogas production when increasing 
FOG deliveries from 3 truckloads a week, which is in line with current WWTP operations, to 4 
truckloads a week. 

 

Figure 5-3.  Relative Contribution to Biogas Production – Three Truckloads of FOG 

 

 

Figure 5-4.  Relative Contribution to Biogas Production – Four Truckloads of FOG 

 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-11 

Note that Figures 5-3 and 5-4 are based on assumed FOG characteristics, biogas characteristics, 
and anaerobic digester performance metrics.  

A separate biogas optimization study is recommended which will investigate, in greater detail, the 
biogas characteristics, utilization, and potential for optimization. This study should review:  

1. Biogas utilization.  
2. Additional FOG storage to optimize metering-in operation.  
3. Addition of other biogas generations sources, such as 4th FOG truck delivery. 
4. Review FOG equipment, such feed pump, sizing. 
5. System optimization via addition of instrumentation and automated controls and additional 

FOG storage, with the goal to:  
a. Decrease wasting via the flare.  
b. Optimization of operations between winter and summer.  

This study may include sampling and off-gas measurements to develop a model which more closely 
resembles the district’s biogas system.   

  



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 5-12 

 

This page intentionally left blank. 



 Minden-Gardnerville Sanitation District | Final Draft Wastewater Master Plan 

 

June 14, 2022 I 6-1 

6.0  Recommended Improvements 
The following recommended improvements are based on the process and hydraulic capacity 
analyses discussed in Section 5 and 6 to meet buildout flow and loading conditions. 

6.1  Influent Pumping Station 
The existing influent pumping station is equipped with three 3,500 gpm (5 MGD) pumps. The firm 
capacity of the pumping station (with one pump serving as standby) is 10 MGD. Once the average 
annual flow reaches 3.3 MGD the district should start planning for additional pumping capacity. The 